2020 URBAN WATER MANAGEMENT PLAN
FOR

CRESCENT CITY, CALIFORNIA

Prepared for:

The City of Crescent City
Crescent City, California 95531

June 2021

Prepared by:
Orrin Plocher

Freshwater Environmental Services

78 Sunny Brae Center
Arcata, California 95521
Phone (707) 839-0091



TABLE OF CONTENTS

LIST OF TABLES. ... e e \Y
LIST OF FIGURES ...t e e Vi
LIST OF APPENDICES ... .o Vi
1.0 INTRODUCTION AND LAY DESCRIPTION.....ccuuiiiiiiiiiiaeieee e 1
1.1 Urban Water Management Planning Act of 1983............ccccceeiiiiieiiiieeiininnnnn. 1
1.2 Water Conservation Act of 2009 (SB X7-7) ..cccuveeeefiereiiiiiiiiiiiiiiiiiiieieieeeeeeen 1
1.3 LAY DESCHPLON. ...cciiiiiiiiiiiiiiiiiiiiiiieeeeeeeeee et ettt 1
[...]
The historic volumes of water produced by the City of Crescent City from the Smith River
are noted in the graph below in MGY.

Total Crescent City Groundwater Production

1300

Permit Limit
1200

1100

1000

Millions of Gallons

900

800

700

600

L\ .

Groundwater Production Volume .1

V\V\.‘_\

_,——‘——.

/\
ot \ S

Water Sales Volume

\

bt

a

500 T T T T T T T T T T T T T
1993 1995 1997 1999 2001 2003 2005 2007 2009 2011 2013 2015 2017 2019 2021

In the planning period there are no plans to acquire water from any wholesalers or other
sources.

6.1 Purchased or Imported Water

The City of Crescent City does not purchase or import water.
horizon there is no intent to utilize purchased or imported water.

Within the planning

6.2 Groundwater

The City of Crescent City's only water source is provided by groundwater from the Smith
River Plain Groundwater Basin. The Smith River provides an abundant supply of high-
quality fresh water. The drainage basin of the Smith River, which covers about 700
square miles, produces runoff of about 2.9 million AFY (944,265 MGY), making it the
highest water-producing drainage in California based on runoff per square mile.

Crescent City’s drinking water is acquired from groundwater (underflow). Water is
supplied to the City from the Smith River Plain Groundwater Basin via a well point type
structure known and patented as a "Ranney Well." Groundwater is being produced from
the Smith River Plain Groundwater Basin (Figure 6). The geology of the Smith River
Plain Groundwater Basin is shown on Figure 7. The general location of the Crescent
City Ranney Well is shown on Figures 5 and 6.

The following sections describing the Smith River Plain Groundwater Basin are from
California's Groundwater Bulletin 118, 2003 update, (State of California, Department of
Water Resources, 2003).

Basin Description

The Smith River Plain Groundwater Basin is located in Del Norte County in the extreme
northwest corner of California. The plain is irregular in shape narrowing to the south
against the steep scarp of the faulted mountain headland. The major structural feature
in the basin is the inferred Del Norte fault which constitutes the basin boundary to the

June 2021
Freshwater Environmental Services

2020 Urban Water Management Plan 21
Crescent City, California



north and east (USBR 1960). The north end of the plain narrows at the mouth of the
Smith River to a marine terrace less than one mile wide that continues into Oregon
(DWR 1987). The basin is bounded to the north, east, and south by Mesozoic
Franciscan Formation (Strand 1963).

The Smith River crosses the northern portion of the plain near the Town of Smith River
and is the major watercourse responsible for most of the floodplain deposits in the area.
Lake Earl and Talawa are shallow brackish lakes in the west central part of the plain and
form collection basins for runoff from several minor streams (Back 1957). Annual
precipitation in the basin ranges from 65- to 77-inches, increasing to the northeast.

Hydrogeologic Information

The Smith River Plain Groundwater Basin is an emerged low-relief marine terrace. The
surface of the plain is comprised of sand dunes, floodplain deposits, unconsolidated river
terrace deposits, and surface exposures of the marine Battery Formation. Underlying
the terrace deposits are the marine Battery Formation and the St. George Formation.
Beneath the St. George Formation is basement rock of the Jurassic-Cretaceous
Franciscan Complex.

Water-Bearing Formations

Quaternary alluvial fan, flood-plain, terrace, and Battery Formation deposits from the
primary water-bearing formations in the basin. The St. George Formation and basement
rock of the Franciscan formation yield very little water to wells.

Holocene Floodplain Deposits. Floodplain deposits.underlie the present floodplain of
the Smith River and its tributaries... These deposits rest on either basement rock or the
Battery Formation and overlie river terrace deposits along the edge of the floodplain.
The overlying deposits consist of unconsolidated clay, sand, and gravel and range in
thickness from about 40-to 95-feet. The deposits are commonly covered with a shallow,
silty soil 2- to 3-feet in thickness. The sands and gravels are well-rounded and poorly
sorted. Boulders and cobbles are common where the Smith River flows out of the
mountains. As the floodplain spreads west over the plain, the alluvial deposits generally
become finer (DWR 1987). The deposits contain large amounts of unconfined water and
are the most productive aquifers in the Smith River Plain Groundwater Basin. Most of
the irrigation wells in'the area obtain water from this zone. Yields to wells range from
about 200- to 800-gpm and permeabilities range from about 6,000- to 10,000-gpd per
square foot (DWR 1987).

Pleistocene Terrace Deposits. The Pleistocene age terrace deposits are associated
with Smith River and Rowdy Creek and serve as the major aquifer in the northern part of
the basin and also provide recharge to adjacent formations. These deposits contain
poorly-sorted silt, sand, and gravel and include some clay - predominantly in the upper
portion. Generally, these deposits become coarser with depth and large boulders are
often encountered at the base. Thickness of the deposits generally range from about 30-
to 55- feet, but may exceed 75 feet in the area south of the community of Smith River
(DWR 1987). These deposits are underlain by basement rocks, but locally they may rest
on the Battery or St. George Formations. The river terrace deposits are moderate to
highly permeable, with permeabilities ranging from 1,000- to 2,000-gpd per square foot
(DWR 1987). Generally, well yields are not high due to the limited saturated thickness.
Several irrigation wells in the Fort Dick and Rowdy Creek areas yield 140- to 400- gpm.
Some of the smaller terraces may not have enough storage-carryover capabilities to

2020 Urban Water Management Plan 22 June 2021
Crescent City, California Freshwater Environmental Services



provide adequate water supplies throughout the summer and fall months because of
limited areal extents.

Groundwater Storage Capacity. Storage capacity in the basin is estimated to be
99,350 acre-feet based a surface area of 31,070 acres, a depth interval of 10- to 35-feet
below ground surface, and an average specific yield of 12.8 percent (Back 1957)..

Groundwater Budget (Type B)
Estimates of groundwater extraction are based on a survey conducted by the California
Department of Water Resources in 1996. The survey included land use and sources of
water. Estimates of groundwater extraction for agricultural and municipal/industrial uses
are 12,000 and 990 acre-feet respectively. Deep percolation from applied water is
estimated to be 3,100 acre-feet.

Groundwater Quality

Characterization. Groundwater in the basin consists‘of magnesium bicarbonate and
magnesium-sodium bicarbonate type waters. Increasing proportions of sodium and
chloride are found in waters from the southern_half of the basin (Back 1957). Total
dissolved solids (TDS) range from 50-to 500-mg/L, averaging 100 mg/L (DWR
unpublished data).

Impairments. High levels of iron are found in some areas. Locally high chloride,
calcium, and TDS are also found.

A Groundwater Management Plan_has not‘been developed for the Smith River Plain
Groundwater Basin. The groundwater basin is ranked as a very low priority.

Overdraft is the condition of a groundwater basin in which the amount of water
withdrawn by pumping.over the long term exceeds the amount of water that recharges
the basin. Overdraft is characterized by groundwater levels that decline over a period of
years and neverfully recover, even in wet years.

The Smith River Plain Groundwater Basin has not been identified as being over-drafted
based upon extraction rates, cone of depression, recharge rate, and water surface
elevation. The basin has not been identified as likely to become over-drafted if present
management conditions continue.

The volume of groundwater pumped from 2016 through 2020 is included in Table 6-1.
During 2016-2020 there were no limitations or challenges obtaining groundwater.

6.3 Surface Water

Crescent City does not use, or plan to use, self-supplied surface water as part of its
water supply.

6.4 Stormwater

Crescent City does not currently or plan to intentionally divert stormwater for beneficial
reuse.

2020 Urban Water Management Plan 23 June 2021
Crescent City, California Freshwater Environmental Services



6.5 Wastewater and Recycled Water

The City WWTF was designed to, and is capable of producing, tertiary-treated recycled
water in compliance with Water Recycling Criteria in Title 22 of the California Code of
Regulations. The City has not acquired the necessary permits and approval to use the
recycled water.

The capacity of the reclamation system is 0.6 MGD; however, the membrane bioreactor
can treat up to 1.6 MGD. Effluent that is not recycled is discharged to the Pacific Ocean
(Table 6-4, 6-5 and 6-6).

The 24-inch diameter ductile iron pipe outfall discharges into a rocky slot in the surf zone
adjacent to the Battery Point Lighthouse and has an effluent conveyance capacity up to
13 MGD.

The City owns and operates a wastewater collection, treatment, and disposal facility with
a design average dry weather treatment capacity of 1.86 MGD for treating domestic,
commercial, and industrial wastewater. The collection.System service area includes the
City of Crescent City and the County Service Area. (Figure 2), which includes a total
population of 20,365 (2020). Treatment processes at the Crescent City WWTF consist
of headworks, including a mechanically cleaned screen, a Parshall flume, and a wet
well; primary treatment, including two grit removal tanks and two clarifiers; and
secondary treatment. Secondary treatment is provided by operating rotating biological
contactors and a membrane bioreactor in.parallel.” Flows from the rotating biological
contactors and any flow from the membrane bioreactor that is not used for recycled
water use are commingled, disinfected and dechlorinated. Flow from the membrane
bioreactor that can be used for recycled water is UV disinfected.

Effluent that is not recycled is discharged to the Pacific Ocean. The 24-inch diameter
ductile iron pipe outfall discharges into a rocky slot in the surf zone adjacent to the
Battery Point Lighthouse and has an effluent conveyance capacity up to 13 MGD.
Solids handling consists of gravity thickening of primary sludge, rotary drum thickening
of secondary sludge, and anaerobic digestion of thickened sludge. Dewatered solids are
placed in a landfill.

The amount of wastewater collected in 2020 in the Crescent City system is 472 million
gallons (Table 6.3). Wastewater flow is metered.

Although the Crescent City Wastewater Treatment Facility is capable of generating
recycled water, use of recycled water is not currently permitted. No plans exist to
acquire the necessary permits and approvals to generate and use recycled water in the
planning horizon.

6.6 Desalinated Water
Crescent City is not currently using or considering or desalinated water.

6.7 Water Exchanges or Transfers

Crescent City is not currently using or considering exchanges or transfers of water
because there are no other water agencies in the near region.

2020 Urban Water Management Plan 24 June 2021
Crescent City, California Freshwater Environmental Services



6.8 Future Water Projects

Crescent City has an adequate water supply with sufficient permit limits. There are no
future plans for projects to increase the water supply available (Table 6-7, 6-8, and 6-9).

6.9 Summary of Existing and Planned Sources of Water

The City of Crescent City's only existing water source is provided by groundwater from
the Smith River underflow associated with the Smith River Plain Groundwater Basin.
The Smith River provides an abundant supply of high-quality fresh water. The drainage
basin of the Smith River, which covers about 700 square miles, produces runoff of about
2.9 million AFY (944,265 MGY), making it the highest water-producing drainage in
California based on runoff per square mile. In the planning period there are no plans to
acquire water from any wholesalers or other sources.

6.10 Special Conditions-Climate Change Impacts

As indicated in Section 3.3, climate change was recently evaluated in a report titled
“Crescent City Climate Change Readiness Study’ prepared by Kennedy Jenks
(Kennedy Jenks, March 29, 2021).

Based on the results of the climate risk evaluation calculations (Kennedy Jenks, March
29, 2021) the City is most at risk for increases’in precipitation, flooding, storm surge due
to climate change. Extreme precipitation events, increases in annual average
precipitation, and more intense storm surge increases in precipitation, and flooding, are
due to climate change.

As a result of this evaluation, it is concluded that climate change will have very little
effect on the water supply and water demand in this area. Climate change was
evaluated and considered,and in the end, did not result in a change in the projected
water supply or demand.

6.11 Special Conditions-Regulatory Conditions

At this time there are no foreseeable regulatory conditions or changes that would affect
the water supply.

2020 Urban Water Management Plan 25 June 2021
Crescent City, California Freshwater Environmental Services



7.0 WATER SYSTEM RELIABILITY AND DROUGHT RISK ASSESSMENT

This Section describes the reliability of Crescent City’s water supply and projects the
reliability out 25 years. This description will be provided for normal, single dry years and
multiple dry years.

Assessing water service reliability is the fundamental purpose for preparing a UWMP.
Water service reliability reflects the City’s ability to meet the water needs of its
customers, including end-use customers and Retail Suppliers, with water supplies under
varying conditions. The City’s UWMP will consider the reliability of meeting customer
water use by analyzing plausible hydrological variability, regulatory variability, climate
conditions, and other factors that affect a Supplier's water supply and its customers’
water uses.

7.1 Water Service Reliability Assessment

Requirement: Every urban water supplier shall include, as part of its urban water
management plan, an assessment of the reliability of its water service to its
customers during normal, dry, and multiple<dry water years. This water supply
and demand assessment shall compare the total water supply sources available
to the water supplier with the long-term.total projected water use over the next 20
years, in five-year increments, for a normal water year, a single dry water year,
and a drought lasting five consecutive water years. The water service reliability
assessment shall be based upon the information compiled pursuant to Section
10631, including available data from state, regional, or local agency population
projections within the service area of the urban water supplier. CWC 10635(a)

Crescent City relies on groundwater from City owned groundwater wells in the Smith
River Plain Groundwater<Basin. .Groundwater production is limited by a water rights
permit which limits annual production to 1,194 MGY. Projected water production
demand in 2045 is 786 MGY which is well within the limits of the water rights permit.
Analysis of precipitation and Smith River flow data indicate that climatic variations (wet
and dry years) affect the monthly average flow during the wet season but have little or
no effect on dry weather flows. Based on the above information, the groundwater
source for Crescent City is‘available at a consistent level over the 25-year planning
period.

7.2 Service Reliability — Constraints on Water Sources

Potential constraints on the City’s water source include, legal, environmental, or climate
factors. Groundwater production is limited by a water rights permit which limits annual
production to 1,194 MGY. Projected water production demand in 2045 is 786 MGY